
450 RALLY FACTORY REPLICA 2017 <2017><US><F9375Q8>
FRAME

18122

Pos Part Number Description Additional Text Quantity

1 7640310100004 FRAME 450 RALLY ORANGE 1.00

2 76403139000 FOOTREST BRACKET RIGHT 1.00

3 76403138000 FOOTREST BRACKET LEFT 1.00

4 76413050010 Mechanical Stop 2.00

5 76413050030 BOLT 2.00

6 36003014000 LOCK WASHER 8MM 11.00

7 76404066000 CHAIN SLIDING PART 1.00

8 51103053051 BUSHING 8,2X10X20 1.00

9 0025080356 HH collar screw M8x35 TX40 1.00

10 76203041250 FOOTREST RIGHT RALLY 07 1.00

11 76203040250 FOOTREST LEFT RALLY 07 1.00

12 54603044000 BOLT FOR FOOTREST 9,8 X 50 FS 2.00

13 54603041000 FOOTREST SPRING L/S & R/S 2.00



14 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00

15 0094032253 PIN DIN0094-3,2X25 STEEL 2.00

16 76305062000 RUBBER GROMMET 30X20-M8X20 2.00

17 76407063000 FIXING SCREW TANK 4.00

18 76403005030 RADIATOR STRUT 2.00

19 76403034000 FUEL TANK SUPPORT PLATE 2.00

20 76403106000 ENGINE SUPPORT RIGHT 1.00

21 76403105000 ENGINE SUPPORT LEFT 1.00

22 76403005040 CROSS MEMBER 1.00

23 76203005031 RUBBER INSERT 4.00

24 76203005050 BUSH ENGINE SUPPORT 4.00

25 76403044000 PRESS IN NUT 2.00

26 0025080256 HH collar screw M8x25 4.00

27 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00

28 76412099024 ENGINE GUARD BRACKET CPL. 1.00

29 76430047005 SPACER BUSHING CHAIN GUARD 1.00

30 76304266001 BUSHING 1.00

31 0025060356 HH collar screw M6x35 TX30 1.00

32 50233041100 PAIR OF WASHERS M10 NORDLOCK 1.00

33 0025080206 HH collar screw M8x20 SELF-LOCKING 6.00

34 76203018000 ELASTOMER BEARING 2.00

35 76203019000 COLLAR BUSH FOR ELAST.BEARING 2.00

36 54630044000 COLLAR NUT M10 WS=13 1.00

37 0912101603 AH SCREW DIN0912-M10X160 1.00

38 60512063050 NUT F.TANK BRAKET REAR 4.00

39 56509064100 Self locking nut M6 - 10 1.00

40 0025060356 HH collar screw M6x35 TX30 4.00

41 0933080103 HH SCREW DIN0933-M 8X10 2.00

42 58538010000 RUBBER GROMMET 20X11/M6X18 01 2.00

43 54310086100 SELF LOCKING NUT M10 CU WS=14 2.00

44 76403096000 CHAIN SPROCKET COVER 1.00

45 78003035000 STEERING HEAD LOCK 08 1.00

46 0125060003 WASHER DIN0125-A 6,4 1.00

48 76403007000 NUT PLATE 2.00

52 0025080406 HH COLLAR SCREW M8X40 TX40 1.00


